



# TEST REPORT

**COMPANY NAME:** Contemporary Leather Private Ltd  
2/400 Poonamallee High Road, Pushpa Nagar  
**ADDRESS:** Kattupakkam, Chennai  
Tamil Nadu 600056  
**ATTENTION:** Sriram  
**EMAIL:** [sriram@clindia.co](mailto:sriram@clindia.co)

**BV Report No.:** (8718)180-0261  
**Form No.:** 217810  
**Date In:** June 29, 2018  
**Date Out:** July 02, 2018  
**No. Of Working Days:** 03  
**Pages:** Page 1 of 3

<b>OVERALL RATING</b>	
<b>PASS</b>	_____
<b>FAIL</b>	_____
<b>DATA</b>	_____ <b>X</b> _____

<b>Sample Description:</b>	Malvern genuine leather [Sample Received in Good Condition]
<b>Color:</b>	Black & Brown
<b>Style No.:</b>	Not Listed
<b>Order No.:</b>	Not Listed
<b>Dc No.:</b>	Not Listed
<b>Season:</b>	Not Listed
<b>Category:</b>	Not Listed
<b>Age Group:</b>	Not Listed
<b>Pre Test For Buyer:</b>	Not Listed
<b>Quantity Submitted:</b>	2 Leather Swatch
<b>Country of Origin:</b>	Not Listed
<b>End Use:</b>	Not Listed
<b>TRF REF NO:</b>	001

<b>Submitted Fiber Content:</b>	Not Listed
<b>Suggested Fiber Content:</b>	/
<b>Actual Fiber Content:</b>	/
<b>Test Requested:</b>	Requested Test [Refer Page No.:2]
<b>Submitted Care Instruction:</b>	/
<b>Suggested Care Instruction:</b>	/

<b>Previous Report No.:</b>	/
-----------------------------	---

Certificate No. TC-6092 (Pls. Refer the website [www.nabl-india.org](http://www.nabl-india.org) to view the scope of Accreditation)

**Bureau Veritas Consumer Products Services India Pvt Ltd**  
AKR Tech Park, Ground Floor, C Block, Survey no 112, Krishna Reddy Ind. Area, 7th Mile, Hosur Road, Bangalore – 560068  
Phone: 080-40701600  
website: [cps.bureauveritas.com](http://cps.bureauveritas.com)

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



**BUREAU  
VERITAS**

**LAB NO: (8718)180-0261**  
Page 2 of 3

**SUMMARY OF TEST RESULTS**

TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
Colorfastness to Crocking			X	Refer results
Total Lead in Substrate			X	Refer results
Total Lead in Surface Coating			X	Refer results

**NOTE:**

1. Test has been performed as per vendor's request.
2. Test Method has been confirmed by vendor.
3. Test result has been concluded as data because no test requirement provided by vendor.
4. This report is for vendor self-reference only.

**BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.  
AUTHORIZED SIGNATORIES**

**APPROVED BY  
PRASHANT KUMAR**

**REMARK:** See enclosed worksheet for tests result

**PLEASE CONTACT:**

FOR ANY TECHNICAL ISSUES: **MR. PRASHANT KUMAR**  
E. MAIL: [prashant.kumar@in.bureauveritas.com](mailto:prashant.kumar@in.bureauveritas.com) PHONE NO: +91 8861450810

FOR ANY INVOICING MATTER: **MR. S.JAGADISH**  
E. MAIL: [s.jagdish@in.bureauveritas.com](mailto:s.jagdish@in.bureauveritas.com) PHONE NO: 080-40701621

**ORIGINAL SAMPLE**



Report Number  
(8718)180-0261



**BUREAU  
VERITAS**

TEST PROPERTY	TEST RESULT	TEST REQUIREMENT
<b>COLORFASTNESS TO CROCKING</b>		
Test Method: Ref. AATCC 08		
AATCC Grey Scale Rating		
Malvern geniune leather		
Dry 10 Rubs (Color Stain)	4.5	/
Wet 10 Rubs (Color Stain)	4.5	/
Malvern geniune leather		
Dry 10 Rubs (Color Stain)	4.5	/
Wet 10 Rubs (Color Stain)	4.5	/

**TOTAL LEAD IN SUBSTRATE:**

<b>Test Method I</b>	:	CPSC-CH-E1002-08.3
<b>Test Method II</b>	:	CPSC-CH-E1002-08.1

<b>Tested Item(s)</b>	:	<b>A</b> Malvern geniune leather
	:	<b>B</b> Malvern geniune leather

Parameter	UNIT	RESULT
<b>Tested Item(s)</b>	-	<b>A+B</b>
<b>Test Method</b>	-	-
Lead (Pb)	ppm	ND
<b>Conclusion</b>	-	DATA

Note:

ND = Not detected

mg/kg = milligram per kilogram

">" = More than

Detection Limit (mg/kg): 10

**TOTAL LEAD IN SURFACE COATING:**

<b>Test Method</b>	:	CPSC-CH-E1003-09 16 CFR 1303 (For surface coating or paint)
--------------------	---	---

<b>Tested Item(s)</b>	:	<b>A</b> Malvern geniune leather
	:	<b>B</b> Malvern geniune leather

-	UNIT	RESULT
<b>Tested Item(s)</b>	-	<b>A+B</b>
<b>Parameter</b>	-	-
Lead (Pb)in surface coating	ppm	ND
<b>Conclusion</b>	-	DATA

Note:

ND = Not detected

ppm = part(s) per million = mg/kg

Detection Limit (ppm) : 10

">" = More than

mg/kg = milligram(s) per kilogram

Color Change	Color Stain/ Self Staining
5 Negligible Or No Change	5 Negligible Or No Staining
4 Slightly Changed	4 Slightly Stained
3 Noticeably Changed	3 Noticeably Stained
2 Considerably Changed	2 Considerably Stained
1 Much Changed	1 Heavily Stained

----- END OF TEST REPORT -----